
NOTICES
DEPARTMENT OF AGRICULTURE

Controlled Plant and Noxious Weed Committee
Virtual Meeting

The Department of Agriculture (Department) an-
nounces a virtual public meeting of the Controlled Plant
and Noxious Weed Committee (Committee), established
by 3 Pa.C.S. § 1511 (relating to designation of noxious
weeds and controlled plants). The meeting will be held
at 1 p.m. on October 22, 2020, by means of teleconference.
The call in number 1-267-332-8737. The conference ID
# 18849425.

The purpose of the virtual public meeting is to consider
the addition of seven plants to the noxious weed list. If
time permits, these seven plants will be considered at
this meeting:

• Japanese Angelica Tree (Aralia elata) Proposed Class
[...]
the Secretary to the Board at (717) 787-3483. This paragraph does not, in and of itself, create a right of appeal beyond
that permitted by applicable statutes and decisional law.

For individuals who wish to challenge an action, the appeal must reach the Board within 30-days. A lawyer is not
needed to file an appeal with the Board.

Important legal rights are at stake, however, so individuals should contact a lawyer at once. Persons who cannot afford
a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for more
information.

I. NPDES Renewal Permit Actions.

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, Phone: 484.250.5970.
NPDES No.
(Type) Facility Name & Address

County &
Municipality

Stream Name
(Watershed)

EPA Waived
Y/N?

PA0045187
(Sewage)

Richland Meadows MHP
232 Yankee Road
Quakertown, PA 18951

Bucks County
Richland Township

Morgan Creek
(TSF, MF) 2-D

Y

NOTICES 5693

PENNSYLVANIA BULLETIN, VOL. 50, NO. 41, OCTOBER 10, 2020



NPDES No.
(Type) Facility Name & Address

County &
Municipality

Stream Name
(Watershed)

EPA Waived
Y/N?

PA0056014 A-1
(Industrial)

Former Ametek US Gauge Division
1100 Cassatt Road
Berwyn, PA 19312

Bucks County
Sellersville Borough

East Branch
Perkiomen Creek
(TSF, MF)
(3-E)

Y

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, Email:
RA-EPNPDES_SCRO@pa.gov.
NPDES No.
(Type) Facility Name & Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N

PAS803507
(Stormwater)
Issued

Naval Support Activity Mech
5450 Carlisle Pike
Building 305
Mechanicsburg, PA 17055

Cumberland County
Hampden Township

Unnamed Tributary to
Trindle Spring Run
(HQ-CWF, MF)
(7-B)

Y

PA0267023
(Sewage)
Issued

Gina Hess Residence
3131 Cold Springs Road
Huntingdon, PA 16652

Huntingdon County
Oneida Township

Murray Run
(HQ-CWF, MF) in
Watershed(s)
11-B

Y

PA0262170
(Industrial
Waste)
Issued

Stoneridge Retirement Living
Facility
440 E Lincoln Avenue
Myerstown, PA 17067-2239

Lebanon County
Jackson Township

Unnamed tributary to
Owl Creek (WWF, MF) in
Watershed(s)
3-C

Y

PA0008427
(Industrial
Waste)
Issued

Energy Center Harrisburg
900 Walnut Street
Harrisburg, PA 17101-2440

Dauphin County
Harrisburg City

Paxton Creek
(WWF) in Watershed(s)
7-C

Y

PA0248061
(Sewage)
Issued

Jefferson Codorus Joint Sewer
Authority York County
P.O. Box 223
Codorus, PA 17311-0223

York County
Codorus Township

Unnamed Tributary of
Codorus Creek
(TSF) in Watershed(s)
7-H

Y

PA0023183 A1
(Sewage)
Issued

Mount Holly Springs
Borough Authority
200 Harmon Street
Mount Holly Springs, PA 17065-1339

Cumberland County
Mount Holly Springs
Borough

Mountain Creek
(TSF) in Watershed(s)
7-E

N

PA0084085
(Sewage)
Issued

Country View Estates MHP
P.O. Box 677
Morgantown, PA 19543

Cumberland County
Upper Frankford
Township

Unnamed Tributary of
Bloser Creek
(WWF, MF) in
Watershed(s)
7-B

Y

PA0080837
(Sewage)
Issued

Conodoguinet Mobile Estates
2846 Main Street
Box 12A
Morgantown, PA 19543-9490

Cumberland County
Lower Mifflin
Township

Unnamed Tributary to
Conodoguinet Creek
(WWF, MF) in
Watershed(s)
7-B

Y

PA0085707
(Industrial
Waste)
Issued

Al Kawthar Poultry LLC
2225 Hamilton Boulevard
South Plainfield, NJ 07080

Lancaster County
West Cocalico
Township

Unnamed Tributary to
Indian Run
(TSF, MF) and
Unnamed Tributary to
Indian Run (TSF) in
Watershed(s)
7-J

Y

Northcentral Region: Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA 17701-6448,
Phone: 570.327.3636.
NPDES No.
(Type) Facility Name & Address

County &
Municipality

Stream Name
(Watershed No.)

EPA Waived
Y/N?

PA0228192
(Sewage)

Wallaceton Boggs Municipal
Authority Sewer Treatment Facility
P.O. Box 97
59 Blue Ball Road
West Decatur, PA 16878-0097

Clearfield County
Boggs Township

Laurel Run
(CWF)
(8-D)

Y

5694 NOTICES

PENNSYLVANIA BULLETIN, VOL. 50, NO. 41, OCTOBER 10, 2020



NPDES No.
(Type) Facility Name & Address

County &
Municipality

Stream Name
(Watershed No.)

EPA Waived
Y/N?

PA0112771
(Sewage)

Port Matilda Borough Authority
Sewer System STP
P.O. Box 519
Port Matilda, PA 16870-0519

Centre County
Worth Township

Bald Eagle Creek
(TSF)
(9-C)

Y

PA0008575
(Industrial)

Wirerope Works Inc.
100 Maynard Street
Williamsport, PA 17701-5809

Lycoming County
City of Williamsport

West Branch Susquehanna
River (WWF) and
Unnamed Tributary to
West Branch Susquehanna
River (WWF)
(10-C and 10-B)

Y

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions.

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.
NPDES Permit No PA0053538, Storm Water, SIC Code 2833, 2834, 2836, Merck Sharp & Dohme Corp, 770

Sumneytown Pike, West Point, PA 19486.
This existing facility is located in Upper Gwynedd Township, Montgomery County.
Description of Existing Action/Activity: Issuance of an NPDES Permit for an existing discharge of treated stormwater.
Northcentral Region: Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA 17701-6448,

Phone: 570.327.3636.
NPDES Permit No. PA0281786, CAFO, SIC Code 0213, Boyles Robert, 258 Mountain Road, Muncy Valley, PA

17758-9548.
This proposed facility is located in Franklin Township, Lycoming County.
Description of Proposed Action/Activity: Issuance of an NPDES Permit for an existing swine.

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law.

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, 484.250.5900.
WQM Permit No. WQG02150710 A-3, Sewage, SIC Code 4952, Valley Township Chester County, P.O. Box 467,

Coatesville, PA 19320-0467.
This existing facility is located in Valley Township, Chester County.

Description of Proposed Action/Activity: Decrease flow from 11,775 GPD to 4,240 GPD.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, Email:
RA-EPNPDES_SCRO@pa.gov.

WQM Permit No. 3119402, Sewage, SIC Code 8811, Gina Hess Residence, 3131 Cold Springs Road, Huntingdon, PA
16652.

This facility is located in Oneida Township, Huntingdon County.

Description of Proposed Action/Activity:

This permit approves the construction/operation of sewage facilities consisting of:

Norweco Singular TNT system (or equivalent) with Bio-Kinetic Advanced Treatment Unit paired with the Hydro-
Kinetic Bio-Film Reactor (filter) and the AT 1,500 UV disinfection pump, and 4-inch PVC Outfall pipe.

Other appurtenances.

WQM Permit No. WQG02672001, Sewage, SIC Code 4952, York Township, Spangler Meadows Gravity Sewer,
25 Oak Street, York, PA 17402.

This facility is located in York Township, York County.

Description of Proposed Action/Activity:

This General Permit approves the construction and operation of:

1- Sewer Extension

WQM Permit No. 2177403 A3, SIC Sewage, Code 4952, Mount Holly Springs Borough Authority, 200 Harmon
Street, Mount Holly Springs, PA 17065-1339.

This facility is located in Mount Holly Springs Borough, Cumberland County.

Description of Proposed Action/Activity:

This (permit/amendment) approves the (operation) of sewage facilities consisting of:

• Paper Rerate of the existing facility

• Annual Average Design Flow from 0.6 MGD to 0.7 MGD

NOTICES 5695

PENNSYLVANIA BULLETIN, VOL. 50, NO. 41, OCTOBER 10, 2020



• Hydraulic Design Capacity from 0.83 MGD to 0.97 MGD
• Organic Design Capacity from 1,200 lbs BOD/day to 1,660 lbs BOD/day
• No changes to the existing units.
WQM Permit No. 2188407 A2, Sewage, SIC Code 6515, Kollas & Costopoulos, Regency Woods MHP,

7099 Carlisle Pike, Carlisle, PA 17015-8897.
This facility is located in Middlesex Township, Cumberland County.
Description of Proposed Action/Activity:
This (permit/amendment) approves the (construction/modification/operation) of sewage facilities consisting of:
- Replacing the existing comminutor with a new rag/grease interceptor tank
- Installing a new post aeration tank
- All other appurtenances
WQM Permit No. 3601204 T2, Industrial Waste, SIC Code 2015, Al Kawthar Poultry LLC, 2225 Hamilton

Boulevard, South Plainfield, NJ 07080.
This facility is located in West Cocalico Township, Lancaster County.
Description of Proposed Action/Activity:
This transfer approves the transfer of industrial wastewater facilities consisting of:
- Two (2) grease traps, bar screen, two (2) equalization tanks, six (6) aeration tanks, clarifiers, chlorination and

dechlorination, post aeration, aerated sludge holding, discharge to UNT to Indiana Run via Outfall 001.
Northcentral Region: Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA 17701-6448,

Phone: 570.327.3636.
WQM Permit No. 02142001, Sewage, SIC Code 4952, Centre Hall-Potter Sewer Authority, 2940 Penns Valley

Pike, Centre Hall, PA 16828-8404.
This proposed facility is located in Potter Township, Centre County.
Description of Proposed Action/Activity: Construction of a sewer extension and pump station to serve 94 single-family

homes.
WQM Permit No. 1988407 A-1, Sewage, SIC Code 4952, Orange Township Columbia County, 2028 State Route

487, Orangeville, PA 17859-9029.
This existing facility is located in Orange Township, Columbia County.
Description of Proposed Action/Activity: Installation of a new two compartment chlorine contact tank. One compartment

will provide chlorine contact time and the other will provide dichlorination utilizing a tablet feeder. Fine bubble diffusers
will also be installed to increase dissolved oxygen levels.

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745, Email:
RA-EPNPDES_SWRO@pa.gov.

WQM Permit No. 5690405 A-3, Sewage, SIC Code 4952, Rockwood Borough Municipal Authority, 669 Somerset
Avenue, Rockwood, PA 15557-1034.

This existing facility is located in Rockwood Borough, Somerset County.

Description of Proposed Action/Activity: The applicant proposes to modify the disinfection system of the existing
Rockwood Borough STP. They will switch from chlorine gas to sodium hypochlorite for disinfection purposes.

WQM Permit No. 6320403, Sewage, SIC Code 4952, North Strabane Township Municipal Authority, 68 E Pike
Street, Canonsburg, PA 15317-1375.

This proposed facility is located in Houston Borough, Washington County.

Description of Proposed Action/Activity: upgrade and expansion of the Route 519 sanitary pump station and sewer
extension for Magnolia Ridge subdivision and middle school.

WQM Permit No. 6576417 A-5, Sewage, SIC Code 4952, Unity Township Municipal Authority, 370 Pleasant Unity
Mutual Road, Greensburg, PA 15601.

This existing facility is located in Unity Township, Westmoreland County.

Description of Proposed Action/Activity: The Authority proposed to replace two existing sewage grinders with two
manually cleaned bar screens in the exiting bypass channels located within the headworks building at the Pleasant Unity
STP.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 4216407 A-1, Sewage, SIC Code 4952, Keating Township, P.O. Box 103, East Smethport, PA
16730-0103.

This existing facility is located in Keating Township, McKean County.

Description of Proposed Action/Activity: Changes to the volumes in the WQM Permit that were previously permitted
due to changes from the contractor post-bid.

5696 NOTICES

PENNSYLVANIA BULLETIN, VOL. 50, NO. 41, OCTOBER 10, 2020



VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions.

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401, Telephone
484-250-5160, Email: ra-epww-sero@pa.gov.
NPDES
Permit No. Applicant Name & Address County Municipality

Receiving
Water/Use

PAD150154 B.K. Campbell, Inc.
402 Bayard Road
Kennett Square, PA 19348

Chester New London Township
and Franklin Township

Unnamed Tributary
to Ways Run
(DA # 1-3)
HQ-TSF-MF

PAD150169 East Goshen Township
1580 Paoli Pike
West Chester, PA 19380

Chester East Goshen Township Unnamed Tributary
to Ridley Creek
HQ-TSF

VII. Approvals to Use NPDES and/or Other General Permits.

The EPA Region III Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types.

PAG-01 General Permit for Discharges for Stormwater Discharges Associated with Small Construction
Activities.

PAG-02 General Permit for Discharges of Stormwater Associated with Construction Activities
PAG-03 General Permit for Discharges of Stormwater from Industrial Activities
PAG-04 General Permit for Discharges from Small Flow Treatment Facilities
PAG-05 General Permit for Discharges from Petroleum Product Contaminated Groundwater Remediation

Systems
PAG-06 General Permit for Wet Weather Overflow Discharges from Combined Sewer Systems (CSO)
PAG-07 General Permit for Beneficial Use of Exceptional Quality Sewage Sludge by Land Application
PAG-08 General Permit for Beneficial Use of Non-Exceptional Quality Sewage Sludge by Land Application to

Agricultural Land, Forest, a Public Contact Site or a Land Reclamation Site
PAG-08 (SSN) Site Suitability Notice for Land Application Under Approved PAG-08 General Permit Coverage
PAG-09 General Permit for Beneficial Use of Residential Septage by Land Application to Agricultural Land,

Forest, or a Land Reclamation Site
PAG-09 (SSN) Site Suitability Notice for Land Application Under Approved PAG-09 General Permit Coverage
PAG-10 General Permit for Discharges from Hydrostatic Testing of Tanks and Pipelines
PAG-11 General Permit for Discharges from Aquatic Animal Production Facilities
PAG-12 Concentrated Animal Feeding Operations (CAFOs)
PAG-13 Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4)
PAG-14 (To Be Announced)
PAG-15 General Permit for Discharges from the Application of Pesticides

General Permit Type—PAG-02

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401, Telephone
484-250-5160, Email: ra-epww-sero@pa.gov.

Permit No. Applicant Name & Address

Facility Location:
Municipality &
County

Receiving
Water/Use

Contact Office &
Phone No.

PAC150171 A-1 Southern Chester County
Refuse Authority
(SECCRA)
219 Street Road
West Grove, PA 19390

London Grove
Township
Chester County

East Branch
White Clay Creek
CWF

Southeast Regional
Office
2 East Main Street
Norristown, PA 19401
484-250-5900

PAC150227 PPL Electric Utilities
Corporation
Attn: Luke Portieles
2 North Ninth Street
Allentown, PA 18104

West Sadsbury
West Fallowfield
Highland Township
Chester County

East Branch
Octoraro Creek
TSF-MF

Southeast Regional
Office
2 East Main Street
Norristown, PA 19401
484-250-5900

NOTICES 5697

PENNSYLVANIA BULLETIN, VOL. 50, NO. 41, OCTOBER 10, 2020



Permit No. Applicant Name & Address

Facility Location:
Municipality &
County

Receiving
Water/Use

Contact Office &
Phone No.

PAC150230 Wyndemere Farm LLC
102 Twin Creek Lane
Kennett Square, PA 19348

East Marlborough
Township
Chester County

South Brook
TSF-MF

Southeast Regional
Office
2 East Main Street
Norristown, PA 19401
484-250-5900

PAC150193 Toll Mid-Atlantic,
LP Co., Inc.
Mike Downs
250 Gibraltar Road
Horsham, PA 19044

East Bradford
Township
Chester County

Tributary to
Taylor Run &
Blackhorse Run
TSF-MF

Southeast Regional
Office
2 East Main Street
Norristown, PA 19401
484-250-5900

PAC150226 FPR Development LLC
Michael Pusey
P.O. Box 997
Media, PA 19063

West Goshen
Township
Chester County

East Branch
Chester Creek
TSF-MF

Southeast Regional
Office
2 East Main Street
Norristown, PA 19401
484-250-5900

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915,
570-826-2511.

Contact: Gillian Ostrum, Clerk Typist 2, 570-830-3077.
NPDES
Permit No. Applicant Name & Address County Municipality

Receiving
Water/Use

Contact Office &